\7.

NEVADA COUNTY SANITATION DISTRICT NO: 1 ORDER NO. R5-2009-0031
LAKE OF THE PINES WASTEWATER TREATMENT PLANT : ‘ h . NPDES NO. CA0081612

3. Test S,QeCIe — Test species shall be fathead minnows (Pimephales promelas)

4, Methods The acute toxicity testing samples shall be analyzed using

- EPA-821-R-02-012, Fifth Edition and its subsequent amendments or revisions.

Temperature, total residual chlorine, and pH shall be recorded at the time of sample
collection. No pH adjustment may be made unless approved by the Executive .
Officer.

Test Failure — If an acute toxicity test does not meet all test acceptability criteria, as
specified in the test method, the Discharger must re-sample and re-test as soon as
[...]
: A, Legal AULhOTItY .....oveieicie e s F-8
B. California Environmental Quallty At (CEQA) ...t errereeeeeaa——— F-8
C. State and Federal Regulations, Policies, and Plans ............ccc..oooovevoveeiniveeei F-8 .
- D. Impaired Water Bodies on CWA 303(d) List — Not Applicable .............c.ccccuveneennn.. F-9
E. Other Plans, Polices and Regulations.............ccccccccoceeiiniennnn.n. et —————— veenien F-9
IV. Rationale For Efﬂuent Limitations and Duscharge Specifications..........ccccooevvininiinn F-10 .
A. Discharge Prohibitions .............cc..loiiv i SUPN LF-11
B. Technology-Based Effluent Limitations ... F-11
1. Scope and Authority ........... SO S rvreerereerreaeeeiiaens F-11
2. Applicable Technology-Based Effluent L|m|tat|ons .......... e e e ‘F-12
C. Water Quality-Based Effluent Limitations (WQBELs) ........................................... .. F-13
" 1. Scope and AUthOTILY ........c.coveeiieeeeeiieeeece e e F-13
2. Applicable Beneficial Uses and Water Quality Criteria and Objectwes ................. F-14
3. Determining the Need for WQBELS..............ciooiiiiiiie e ..F-15
4. WQBEL Calculations.............cc.coccvcinnncnnnnn. e e P27
5. Whole Effluent Toxicity (WET)........cccceeeeeininnnn. e s F-29
D. Final Effluent Limitations.............cocooveeeeeeeeeeeeeeee e, e F-30:
1. Mass-based Effluent Limitations..............ccccooevvviiiiiiccnenn, e —— S F-30
2. Averaging Periods for Effluent Limitations..............c....ooccoceeennnn, ORI Teeeeeees F-30
3. Satisfaction of Anti-Backsliding Requirements. ............ccccooovviiieiieiiiiiienn, - F-31
4. Satisfaction of Antidegradation POICY ............ioeeiiviiecc e, F-32
E. Interim Effluent Limitations — Not Applicable...........cccoooooiiiiiiiieee e F-33
F. Landscape Discharge Specifi catlons Not appllcable ........................................... F-33
~ G. Reclamation Specifications..............c............. PO e —————— treeneennns =33
V. Rationale for Receiving Water Limitations............. e e e e et r e s aare s F-34
A. Surface Water............. e s rereerere e eaenes e, F-34
B. Groundwater......... e e eegerren——— e F-35
VI. Rationale for Monitoring and Reporting Requirements..........cc..oocvieeeeieeioicn e, F-35
AL INFIUENE MONILOTING ..ottt e e e e F-35
B.  EfflUent MONIOTING ....c.eeeiiiiccee e F-36
C. Whole Effluent Toxicity Testlng Reqmrements ...................................................... F-36 -
D. Receiving Water Monitoring.........cccooon, e ——— rreerena——— F-36 |
- 1. Surface Water..........cooooiiiiii e, s F-36
2. Groundwater........ccceuevveeeni e e ettt e e e e r e e e e e e e e e e e e nran e .. F-36

Attachment F = Fact Sheet o , _ F-1



il |

NEVADA COUNTY SANITATION DISTRICT NO. 1 ] ORDER NO. R5-2009-0031
- LAKE OF THE PINES WASTEWATER TREATMENT PLANT . . NPDES NO. CA0081612 .
E. Other Monitoring REQUIrEMENTS ...........c.coveeviiiieeieeeeeeeeeeeeeee e ... F-37
VII. Rationale for ProviSiONS...........ccoiiiiiiiiieiis e e ————— F-37
A. Standard Provisions.............c..ccccecveevevrenennn.. ettt F-37
B. Special Provisions........................ s e e F-38
1. Reopener ProviSions ... RSO ... F-38
2. Special Studies and Additional Monitoring Reqmrements cererer et ireseseeeennnseieeees F=38
3. Best Management Practices and Pollution Prevention.................ccoovv... e F-42
4. Construction, Operation, and Maintenance Specifications .............cocvovcvevevevrnn.. F-42
5. Special Prowsxons for Municipal Facilities (POTWs Only)....' ................... e F-43 °
6. Other Special Provisions ..............cc......... et e e e et e e e e s e r e a e raaanraeraaaaas F-44
7. Compliance Schedules — Not Appllcable .......................... O Y F-44
VIII. Public Participation................c.ccccoee.. U UUPP RS ORI F-44
A. Notification of Interested Parties ........... ST TRRRURURRUOROS N F-44
B. Written Comments ........cococeivvinnincniece e et ceeievene e F-44
- C. PublicHearing ..........ccccevveminnieeee e, PSR PP i, F-44
D. . Waste Discharge Reqwrements Petitions........c.cc.c........ e tre e raaaaaraaaeens F-45
E. Information and Copying.......ccccccoveeeeeeiieeccnnnnnn, e e ee e sieens F45
F. Register of Interested Persons ... ST S S
G. Additional Information............ SURTUTR e, rvebeneienns e TP USROS v 1)
List of Tables
~ Table F-1. Facility Information.............ccccoeviiiviviiiciiiee, et e e ae e VORI SEX
Table F-2. Historic Effluent Limitations and Monitoring Data.......... e a e e e aaa F-6
Table F-3. Monitoring Data for New Treatment Facility ........... e et ea e F-7
Table F-4. Summary of Technology-based Effluent Limitations ..........c.....occocee i, ORI F-13
Table F-5. Salinity Water Quality Criteria/ObjeCtiVES .........ooeeeeeeeeeeeeee oo, F-24
"Table F-6. WQBEL Calculations for Ammonia.......... SORUTURR eere e ree e e e F-28
Table F-7. . Summary of Water Quality-based Effluent leltatlons ..................... e ... F-29
Table F-8. Summary of Final Effluent L|m|tat|ons ........... ettt e e e e e e e etrnreens F-33

Attachment F — Fact Sheet S o : . Fo



Ve

NEVADA COUNTY SANITATION DISTRICT NO. 1 .
LAKE OF THE PINES WASTEWATER TREATMENT PLANT

ORDER NO. R5-2009-0031
NPDES NO. CA0081612

ATTACHMENT F — FACT SHEET

As described in section Il of this Order, this Fact Sheet includes the legal reqwrements and
technical rationale that serve as the basis for the requ1rements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for Dischargers in California. Only those sections or subsections of
this Order that are specifically identified as “not applicable” have been determined not to apply
to this Discharger. Sections or subsections of this Order not specn‘"cally identified as “not
appllcable are fully applicable to thls Discharger.

‘1.  PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID

5A290104003

Discharger

Nevada County Sanitation District No. 1

Name of Facility

Lake of the Pines Wastewater Treatment Plant

Facility Address

10903 Riata Way

Auburn, CA 95602

Nevada County

Facility Contact, Title
and Phone

Wayne Robison, Pl_ant Operator, (530) 268-1312

Authorized Person to
Sign and Submit
Reports

Mark Miller, Director of Sanitaﬁoh, (530) 265-1351

Mailing Address

950 Maidu Avenue, Nevada City, CA 95959

Billing Address

950 Maidu Avenue, Nevada City, CA 95959

Type of Facility

Publicly Owned Treatment Works (POTW) -

Major or Minor Facility | Minor
Threat to Water Quality | 2
Complexity B
Pretreatment Program N
Reclamation N/A

Requirements

Facility Permitted Flow

0.72 million gallons per day (MGD) average dry weafher,flow (ADWF)

Facility Design Flow

0.72 million gallons per day (MGD) ADWF

Watershed

"| Bear River Hydrologic Unit, Upper Bear Hydroigic Area (HA), Lake

Combie Hydrologic Sub-Area (HSA)

Receiving Water

Magnolia Creek

Receiving Water Type.

Inland Surface Water

Attachment F ~ Fact Sheet .



I

NEVADA COUNTY SANITATION DISTRICT NO. 1 i . ORDER NO. R5-2009-0031
. LAKE OF THE PINES WASTEWATER TREATMENT PLANT B ) NPDES NO. CA0081612

A. Nevada County Sanitation District No. 1 (hereinafter Discharger) is the owner and
operator of Lake of the Pines Wastewater Treatment Plant (hereinafter Facility), a
POTW.

Forthe purposes of this Order, references to the “discharger” or “permltt'ee‘ in
applicable federal and state laws, regulations, plans, or policy are held to be equnvalent
to references to the Discharger herein.

B. The Facility discharges wastewater to Magnolia Creek, a water of the United States,
and is currently regulated by Order No. R5-2002-0095, which was adopted on
7 June 2002 and expired on 7 June 2007. The terms and conditions of the current
Order have been automatically continued and remain in effect until new Waste
Discharge Requirements (WDRs) and National Pollutant Dlscharge Elimination System
(NPDES) permit are adopted pursuant to this Order.

C. The Discharger filed a report of waste dlscharge and submitted an application for
renewal.of its WDRs and NPDES permit on 6 December 2006. The supporting
monitoring data submitted with the report of waste discharge was.for the treatment
facility in use at that time. The Discharger constructed a new treatment facility, which
was put in operation in Apnl 2008. Additional monitoring data was requested and a site
visit was conducted on 20 May 2008 to inspect the new treatment facility. The
Discharger submitted monitoring for the first 7 months of operation of the new treatment
facility. This new monitoring mformatlon was used to develop permit condltlons and

. limitations.

" II. 'FACILITY DESCRIPTION

The Discharger provides sewerage service for the community of Lake the Pines and
“serves a population of approximately 1,800 residences. The Facility is located on a

* 105-acre parcel just west of the Lake of the Pines communlty (See Attachment B). The
Facility design daily ADWF capacity is 0.72 MGD.

A. Description of Wastewater and Bipéolids Treatment or Controls

The previous permit Order No. R5-2002-0095 regulated discharge from a secondary
treatment facility with treatment in an aerated lagoon followed by three storage ponds. -
The disinfected secondary effluent was applied by spray irrigation to 55-acres of grassland
from April through October. During the winter months, coagulation, filtration, disinfection,
and dechloroination processes were added to the treatment process and the effluent was
discharged -to Magnolia Creek. Alum and polymer coagulants were added prior to
filtration. Disinfection was accomphshed using chlorine followed by dechlorlnatlon with
sulfur dioxide.

The Dlscharger constructed a new treatment facility and all new systems were fully
operational by June 2008. The majority of the old treatment facilities (aerated lagoon,
flocculation basin, multimedia filters, chlorination disinfection system, chemical feed
systems, storage ponds and spray irrigation fields) are no longer integral to the treatment

Attachment F - Fact Sheet . ' ‘ F-4



[ [}

|

NEVADA COUNTY SANITATION DISTRICT NO. 1 ' - ORDER NO. R5-2009-0031
"LAKE OF THE PINES WASTEWATER TREATMENT PLANT ' NPDES NO. CA0081612 . .

and disposal trains. The aeration basin can be used as emergency storage basin. The
‘Discharger proposes to use treated effluent to keep the existing storage ponds full for
wildlife habitat and onsite landscape irrigation. The new facilities are designed to treat -
- 0.72 MGD ADWF. Tertiary treatment is required when effluent is discharged to Magnolia
Creek or to the on site ponds. This Order allows for year-round discharge to Magnolia
Creek. The new facilities completed in 2008 include the followmg (See attachment C)

1. Pump station: The two existing influent pumps were replaced with three 1,800 gallcn
_ per minute (gpm) pumps with variable speed motors. A new 8-inch magnetic flow
meter was installed downstream of the rehabilitated pump station.

2. Preliminary treatment: Preliminary treatment for the new facility consists of course
screens, grit removal, followed by fine screening. The course screens are used for
removal of large debris that could damage downstream mechanical equipment. One
course screen is provided with the ability to bypass the screen to a manually cleaned
bar rack with 6 mm bar spacing. Fine screening (2mm screen opening size) prior to-
the Microfiltration Membrane Bioreactor (MBR) system protects the membranes from
damage that could be caused by debris and non-organic matter in the waste stream.
Screened solids that have been washed and compacted are coIlected and disposed
offsite.

3. Treatment and filtration: The biological treatment system consists of a series of
treatment tanks used for BOD reduction, nitrogen removal, phosphorous removal and
solids separation. Solids separation is accomplished using a MBR system (0.4
microns pore size) that is immersed in the activated sludge mixed liquor. Treated

. effluent.is pulled through the membranes by vacuum conditions created by a series of °
permeate pumps. The MBR system provides the required tertiary treatment with
effluent turbidities less than 1 NTU. The biological treatment system is configured in
two identical parallel treatment trains so that a single train can be taken off-line for
maintenance during dry months of the year.

4, Dlsmfect|on The chlorine disinfectionh system has been replaced by ultraviolet (Uv) -
irradiation using low pressure, high intensity lamps equipped with an automatic sleeve
cleaning system. The new disinfection system was installed in one of the channels in
the existing chlorine contact tank.

5. Solid handling: Waste activated sludge (WAS) produced from the bacterial
assimilation of dissolved organic material is wasted from the MBR tanks. The WAS is
digested in new aerobic sludge digesters followed by centrifuge dewatering. A
membrane thickener is used prior to the aerobic digestion tanks; installation of a
centrifuge dewatering system. Polymer is injected into the feed sludge flow prior to

- the centrifuge to aid in dewatering. Dewatered solids are disposed in a landfill. ‘

8. Yard Piping: An additional 12-inch influent force main was installed parallel to the
existing force main. A new 18-inch effluent discharge pipe was installed paralle! to the
existing 12-inch outfall pipe to Magnolia Creek. The additional pipe allows the plant to
drscharge peak flows of 4 MGD.

Attachment F — Fact Sheet ' ' . : ‘ F-5



|

NEVADA COUNTY SANITATION DISTRICT NO. 1
LAKE OF THE PINES WASTEWATER TREATMENT PLANT

ORDER NO. R5-2009-0031
NPDES NO. CA0081612

7. Electrical and Control: The existing 240-volt service was replaced with 480-volt
service and an 800 kW emergency standby generator with an automatic transfer
switch was added. A Supervisory Control and Data Acquisition (SCADA) system was
installed. The SCADA system monitors the biological treatment processes equipment
status, plant flow rates, and records effluent quality data.

8. Site Improvements: Several site improvements were included in the design of the new
plant. These improvements included a new administration building and demolition of

unneeded facilities.

B. Discharge Points and Receiving Waters

1. The Facility is located in Sectlon 27 and 28, T14N, R8E, MDB&M as shown in
Attachment B, a part of this Order

2. Treated mun|C|pal wastewater is discharged at Dlscharge Point No. 001 to Magnolia
Creek, a water of the United States and a tributary to the Bear River at a point
latitude 39° 02’ 00” N and longitude 121° 05’ 01" W.

- C. Summary of Historical Requirements and Self-Monit_oring Report (SMR) Data

Effluent limitations contained in Order No. R5-2002-0095 for discharges from Monltoring
Location EFF-001 and representative monitoring data from the term of the previous

Order are as follows:

Table F-2. Historic Effluent Limitations and Monitoring Data

: Monitoring Data
Effluent Limitation (From June 2002 To
Parameter |- Units : i r:-\u?gst 20:_7 )h St
Average Average Maximum A\Igrae;e Il)gai:;s
Monthly Weekly Daily " Monthly Discha rge -
?COD S-day @20 | oo 15 20 .30 - 38
Total Suspended | - ; ‘ '
Solids mg/L 15 20 40 - 82
_ : F'°at(‘;ﬂ_“m't Floating Limit
Ammonia mg/L. - Temperature. e g—client) - 254
Dependent) P
Settable Solids mi/L 0.1 - 0.2 - 0.3
Total Coliform MPN/10
Organisms 0mL 22 - 23 B 30
Total Residual
Chiorine mg/L - 0.01 0.02 - 0
Nitrate+Nitrite mg/lL 10 - - 5.16 --
Nitrite mg/L 1 - -- 25 -~
Aluminum ug/L - 87 750 - 1,820

Attachment F — Fact Sheet



I

|

NEVADA COUNTY SANITATION DISTRICT NO. 1 ) ORDER NO. R5-2009-0031
‘LAKE OF THE PINES WASTEWATER TREATMENT PLANT - NPDES NO. CA0081612

- D. Compliance Summary

1. The Discharger had difficulty complying with the effluent limitations contained in

Order No. R5-2002-0095 with the level of treatment provided by the facility
_processes in place at the time that Order No. R5-2002-0095 was adopted. The
Regional Water Board adopted Cease and Desist Order (CDO) No. R5-2002-0096

“and Time Schedule Order (TSO) No. R5-2002-0072 requiring the Discharger to
develop new or modified control measures to comply with the effluent limitations for
5-day biochemical oxygen demand (BODs), total suspended solids (TSS), settleable
solids, total coliform organisms, turbidity, ammonia, nitrate plus nitrite, and ,
aluminum. The Discharger implemented operation of the new treatment facility in
June 2008 and monitoring data for the period June 2008 to December 2008
indicates that operation of the new facility has resulted in compliance with effluent.
limitations in Order No. R5-2002-0095. A summary of the monitoring data from
Monitoring Location EFF-001 after startup of the new facmty follows:

Table F-3. Monitoring Data for New Treatment Facnllty

Monitoring Data -
- Effluent Limitation (From June 2008 To
Parameter Units . : : - _December 2008)
Average Average [ Maximum - Highest ngt}est
. Average Daily
Monthly Weekly Daily Monthly Discharge
BODSday@ | gL 15 20 | 30 2.03 2.2
20 °C . :
Total , . ‘ - '
Suspended mg/L 15 | 20 40 4 1.0 1.1
Solids ’ _
. » ' FIoat(lFr)llg_;l_lelt EIqating . | _
] Ammonia ' mg/L - | Temperature Dlélmela ((:i%it) - 05 13
: - Dependent) P
Settable Solids ml/L 041 -- . 0.2 <0.05 - <0.05
Total Coliform MPN/100 - ’ :
Organisms mL 22 - 23 ! 2
. Chlorine disinfection
oral Residual mg/L . 0.01 0.02 replaced by UV
. disinfection.
Nitrate+Nitrite mg/L "~ 10 R | - 2.31 - 3.54
Nitrite ' mg/L 1 - - - 0.79 1.52
Aluminum ua/L - 87 . 750 - 178 - 255

'E. Planned Changes

The Discharger plans to add a recycled water supply system to reduce use of potable water
for plant use. The Discharger also plans on removal of accumulated sludge from the

Attachment F — Fact Sheet ‘ ' F-7



| |

\

|

NEVADA COUNTY SANITATION DISTRICT NO. 1 : ORDER NO. R5-2009-0031
LAKE OF THE PINES WASTEWATER TREATMENT PLANT ) ‘ NPDES NO. CA0081612

existing aeration pond and conversion of the pond to emergency storage with the addition

of an automatic emergency bypass valve.

lll. APPLICABLE PLANS, POLICIES, AND REGULATIONS

The requirements contained in this Order are based on the applicable plans, p0.|ICIeS, and
regulations identified in section Il of this Order. The applicable plans, policies, and
regulations relevant to the discharge include the following:

A. Legal Authority

This Orderis issded pursuant to regulations in the Clean Water Act (CWA) and the ‘
California Water Code (CWC) as specified in the Finding contained at section I.C of this
Order.

‘B. California Envrronmental Quallty Act (CEQA)

ThIS Order meets the reqwrements of CEQA as specifi ed in the Finding contained at
sectlon [1.E of this Order

C. State and Federal Regulations, PO]ICIeS, and Plans

1.

Water Quality Control Plans. This Order |mplements the Water Quallty Control
Plan, Fourth Edition (Revised October 2007) for the Sacramento and San Joaquin
River Basins as specified in the Finding contained at section II.H of this Order.

National Toxics Rule (NTR) and California Toxics Rule (CTR). This Order
implements the NTR and CTR as specified in the Finding contained at section II.| of
this Order

State Implementation Pollcy (SIP) ThIS Order |mplements the SIP as specified in
the Finding contalned at sectlon I1.J of this Order.

. Alaska Rule. This Order is consrstent with the Alaska Rule as specifi ed in the

Finding contained at section Il.L of this Order. .

Antldegradatlon Pollcy As specified in the Flndlng contalned at section II.N of this

. Order and as discussed in detail in the Fact Sheet (Attachment F, Section [V.D.4.)

the discharge is consistent with the antidegradation prowsrons of 40 CFR section
131.12 and State Water Board Resolution 68-16.

Anti-Backsliding Requirements. This Order is consrstent with anti- -backsliding

- . policies as specified in the Finding contained at section Il O of this Order.

Compliance with the Anti-Backsliding requirements is discussed in the Fact Sheet
(Attachment F Section IV.D.3.).